City of

: Challenging today.
ﬁ# The Dal Ies J aco b S Reinventing tomorrow.

True Capacity:
Understanding the Current
State of The Dalles WTP

Tyler Kurtz — Jacobs
Tyler Mitchell — City of The Dalles



Background




The Dalles, Oregon

©Jacobs 2024




The Dalles Water System %

.lo[_dan Well

N

'\ Marks Well

b

0
W\ %

LA A0

5 Crow Creek Dam [

H 149
A H 136
1 A Y / : - 127 P 131
@ & : & | ! | = Watershed Boundary
A Dog River | — Roassaity :
‘f; , Diversion Pipeline | siroams
N\ A e t [ Wood Stave Pipe 7
, 000 2018 2019 2020 201 2022
YEAR

THE DALLES WATER

: SERVICE AREA
Wicks Water Treatment Plant

ANNUAL WATER PRODUCTION

R

H

BILLION GALLONS OF WATER
s o
8 B

e
8

TI2000M0V0 DIMP 20 @

Source: 2006 Water Master Plan, CH2M USURPACEWATER  BWELLS @ TOTAL
Source: 2022 Drinking Water Quality Report, City of The Dalles

5 ©Jacobs 2024




Wicks Water Treatment Plant

o 5.6 MGD
N e Peak Day

MILL CREEK

—y] FILTER AID
WICKS WELL FLOC SETTLING POLYMER
BASIN1 BASIN 1 l FILTER1
RAW WATER ACH PAC . J
INTAKE GATE \\\\\\\\\
% PHOSPHORIC POLY-
ACID PHOSPHATE
- H X
FLOC SETTLING
FLASH MIX BASIN 2 BASIN 2 FILTER 2 ToDIST
INTAKE NERE CLEARWELL |—| CLEARWELL [— :
SCREEN 1 5 SYSTEM
AN
FILTER AID

HYPO FLUORIDE CAUSTIC
POLYMER SODA

SOLIDS
SETTLED LAGOONS DRYING BEDS

Built in TSR e
1950

©Jacobs 2024




Project Goals




Wicks WTP Evaluation Overview

Treatment Filter media Capacity Capacity
Assessment evaluation assessment 1 assessment 2

Develop
mitigation
options

Mitigation cost
estimate

Condition On site
Assessment assessment

Develop

detailed Final alternative

selection

Alternatives Preliminary
Assessment screening

alternatives

8 ©Jacobs 2024




Wicks WTP Evaluation Goals

Treatment Filter media Capacity Capacity
Assessment evaluation assessment 1 assessment 2
b Establish treatment capacity of existing facility

Develop
mitigation
options

b Determine needs of existing Wicks WTP

Mitigation cost
estimate

Condition On site
Assessment assessment

Develop

detailed Final alternative

selection

Alternatives Preliminary
Assessment screening

alternatives

b Provide alternatives for meeting future water demands

9 ©Jacobs 2024




Discussed Today

Treatment
Assessment

b Establish capacity of existing facility
Develop

mitigation
options

Condition On site
Assessment assessment

Mitigation cost
estimate

b Determine needs of existing Wicks WTP

Alternatives Preliminary Final alternative
Assessment screening selection

b Provide alternatives for meeting future water demands

10 ©Jacobs 2024




Filter Evaluation




Filter Evaluation Overview

Conducted first to allow capacity
assessments to not be negatively skewed

Physical filter
observations

Filter Evaluation
Procedures for
Pre-backwash floc Granular Media

retention analysis

Second Edition

Backwash turbidity

profiling and bed
expansion

Post-backwash floc
retention analysis

12

©Jacobs 2024



Filter Evaluation Findings — Sieve Analysis

= Filter media was out of spec

- 15 years old at time of testing e
R n 90 .......................................................................................

= Anthracite depth was 19 -

— Originally 26" o

: : . . 270 1

= Uniformity Coefficient (UC) 9.

— Actual: 1.61 %50 1 | SpecES:

- Spec: <1.40 5 | |1.00mm

240

= Effective Size (ES) 2 20 |[Actual ES:

— Actual: 0.85 mm S, 1| 0.86 mm

- SpeC: 1°OO mm 10 _ ..........................................
= Be sure to confirm sieve sizes with lab I I % R IS RN S

— Reference AWWA B100 or AWWA B604 0.00 0-50 1"S’i‘ive . (mrln )50 200 220
13 ©Jacobs 2024



Filter Evaluation Findings — Floc Retention Analysis

600
500
Top layer of
media was

400 primarily fines \

Overall
anthracite depth
was 6-8" low

Turbidity (NTU)
w
o
o

200

Optimal range
100  after backwash

0-2 2-6 6-12 12-18 18-24 24-30 30-36

Media Depth (in)
—o— Before Backwash  --%-- After Backwash

14 ©Jacobs 2024



Filter Evaluation Findings — Backwash Turbidity Profiling

400

350

300

250

200

Backwash Turbidity (NTU)
o
o

100

50 -

4,500

- 4,000

1

\

- 3,500

Backwash
Turbidity

o
o
S
o

\.\

- 2,500

- 2,000

\.\

Backwash
duration may

- 1,500

\\ be too long

- 1,000

Goal: TONTU

- 500

Backwash Duration (min)

Backwash Flow Rate (gpm)

15

©Jacobs 2024



Filter Evaluation Recommendations

= Replace all media \/

= I[mprove backwash sequence
— Reduce backwash duration - end based on turbidity
— Increase operator control
— Turn off second surface wash

= Continue monitoring filters \/
— Floc retention analysis
- BW turbidity profiling
— Biannual filter performance assessment

= Assess use of coagulant aid \/
= Continue to minimize filter aid polymer \/

- AL - A .
) L) = ”
N\ < | N
R o™ ’
. ™) i £
A S —_— -~
v v i
v. b ol -~ -~
y -
3 4.
oy e B3
5N
& »'a »..’b!‘

16 ©Jacobs 2024




Capacity Assessment




Capacity Assessment Goals

]
é P
o
Determine max winter Capture typical winter ldentify treatment
capacity while meeting raw water bottlenecks

treatment goals

20 ©Jacobs 2024




Capacity Assessment Setup

CROW CREEK

\_/ Average winter
Fe demand: 3.2 MGD

——— FILTER AID
WICKS WELL FLOC SETTLING POLYMER
BASIN 1 BASIN 1 FILTER 1
RAW WATER ACH PAC

PHOSPHORIC POLY-
ACID PHOSPHATE

NTAKE GATE %' l l

x>
FLOG SETTLING
J cLeArRwELL |— cLearwELL|— TODIST.

FLASH MIX BASIN 2 BASIN 2
INTAKE I

L

FILTER AID HYPO FLUORIDE CAUSTIC

Typlcal W|nter POLYMER SODA
F |_ R 3 . 7 g p m /Sf SETTLED ooons DRYING BEDS
soLDs A\ A _.ga_ A /\
21 ©Jacobs 2024



Capacity Assessment Raw Water Quality

10

Temperature (°C) pH TOC (mg/L) Turbidity (NTU)

# Assessment 1 Raw Water mHistoric December Raw Water ®Winter (Dec-Feb) Average #= Assessment 2 Raw Water = Historic February Raw Water

23 ©Jacobs 2024



Capacity Assessment 1 Results

12 3.00
Highest flow:
2.5 MGD
10 N S = 250
| .
i ! Flow -
i R . R R R B <
() I g
O 9 I - .
= 8 | 2.00 S
: Xe
% ! ()
o : S
S : o
5 6 = Pretreatment 150 &
= . <
— roduced similar -
= Raw turbidity proct - o
> over-filter turbidity a
pe generally throughout the test 9
£ 4 decreased 1.00 2
= Effluent goal 2
always met Raw Turb w
F—./'.\.i —— ——
2 e *— —e .50
Over Filter Turb
————=a | - — -— — —a o —0 C-— — =
0 0.00
12/12/23 9:00 12/12/23 21:00 12/13/23 9:00 12/13/23 21:00 12/14/23 9:00

24 ©Jacobs 2024




Capacity Assessment 1 Results

12 3.00
/_ UFRV: § 2,300 gal/sf
10 U <SP S | 250
| .
: . Flow =
_____________________________________ e = R | —l
e A -t \
) | £
O Q | - .
2 8 i 200 5
. X
2 | UFRV: 4,800 gal/sf e
—_— . (73]
L I le)
o : o
~ 6 == 150 T
D] ()
= <<
=z —
~ o
> ~
= ()]
© O
B 4 1.00 é
>
= 3
oS
Raw Turb -
2 —— —e (.50
Settled Turb
n——-= »- - —0 - —— —0 —a 0o— — —a
0 0.00
12/12/23 9:00 12/12/23 21:00 12/13/23 9:00 12/13/23 21:00 12/14/23 9:00

25 ©Jacobs 2024




Capacity Assessment 2 Results

28

12 3.00
Highest flow: Raw turbidity
2.5 MGD generally Raw Turb 2.80
increased 2.60
10 —mm

............. - 240
e N S ™ G R IR 220 Q
[ (@)]
R : 2.00 £
>
5 1.80 et
2 8
= 1.60 O
= 6 L
S — 1.40
< Rise in settled water 5
- turbidity @ 2.5 MGD 1.20 8
4 1.00 =
z
.—.—./.’./I’.-. SettlEd Turb 0.80 E

2

Effluent goal 0.40

always met 0.20

0 Eoamsraersa= R i = R e - L e s o P 0.00

2/20/24 8:00 2/20/24 21:00 2/21/24 10:00 2/21/24 23:00 2/22/24 12:00 2/23/24 1:00

©Jacobs 2024




Capacity Assessment 2 Results

12 3.00
UFRV: 2,400 gal/sf 2.80
/ UFRV: 4,100 gal/sf Raw Turb
2.60
10 R e

. o e IO I I - 240
-y Ny Y ... f\_ 2.20Q
| L :
8 ----- ' UFRV: 4,500 gal/sf | = 2.00 5
UFRV: 4,400 gal/sf =
5 1.80 o
= S
= 1.60 O
2 6 T
g 1.40 <£
> (@)
— 1.20 a
O
4 1.00 =
=
.—.—./.’./I’.-. SettlEd Turb 0.80 E

.,-_../'"/. WM 060

2

0.40

0.20

0 Eoamsraersa= R I e — U e = d o e e e e o 0.00

2/20/24 8:00 2/20/24 21:00 2/21/24 10:00 2/21/24 23:00 2/22/24 12:00 2/23/24 1:00

29 ©Jacobs 2024




Capacity Assessment Summary

= Adequate pretreatment performance was observed up to 5.0 MGD

= Filtration capacity was the limiting factor

— First capacity assessment suggested 4.4 MGD winter filtration capacity
— Second capacity assessment suggested 4.8 MGD winter filtration capacity

= Net overall production capacity: 3.7-4.1 MGD
— Based on 4,000 gal/sf UFRV

32 ©Jacobs 2024



Potential Alternatives



FLOC SETTLING

_I_@— FLOC SETTLING | X
b : s L %mﬂmu_’ ronsr

|
|
| |
@ | 1 |
! |
| |
| |

New 9 MGD WTP —————— —) I_NEiTRiTMiTiAuf _|I_ ______
6 MGD Expansion

- ©Jacobs 2024




Drying Beds ~

we
-

..
5 d l-f'l '

. z - - < ;
: y ~f | South Fork ggsses
C L Solids B g o L Mill Creek

. Lagoons

ol

Clerwell

Chemical Buildings

s 2

36 “ ©Jacobs 2024




Site Constraints

Possible demolition: §
* - Wicks House (
* - Maintenance Bldg

37

Possible demolition:

- Plumbing Building
- Caustic Building
- Clearwell 1

. o /A ,/
e o

‘!

»

\3 £ -
‘ f 1 Possible demolmon
- Drying beds

‘ ,." .‘ )
'./‘ e r)" &M‘}"

-
s B
M. "% dl' .
? x,,, gi
[~ t
s ".‘ SIBTN
9 “'0 .
S
Would require:

. - Bridge(s)

- Clearing/grubbing b
Gradlng

Space exists north or

east of Clearwell 2

©Jacobs 2024



Conclusions




Conclusions

Filter Evaluation

Procedures for

= Conduct regular filter surveillance to fully understand filter GranulaxMecS
performance |
— Reference Filter Evaluation Procedures for Granular Media as needed

— Perform monthly backwash turbidity profiling to examine backwash
efficacy

— Perform floc retention analysis every 6 months to assess filter and
backwash performance

= Wicks WTP is capable of treating up to 4.8 MGD in the winter (weather
permitting)

= Net winter production capacity: 3.7-4.1 MGD

39 ©Jacobs 2024




Acknowledgements

= City of The Dalles

— Dave Anderson, Public Works Director
— Larry McCollum, Water Supply & Treatment Division Manager

= Jacobs
— Brady Fuller, Project Manager
— Enoch Nicholson, Process Engineer
— Talia Assi, Process Engineer
— Benedicte Diakubama, Process EIT

= Consor
— Brian Ginter, Project Manager
— Emily Flock, Project Engineer

40 ©Jacobs 2024



Thank you!

Tyler Kurtz — tyler.kurtz@jacobs.com
Tyler Mitchell — tmitchell@ci.the-dalles.or.us

- Challenging today. SRR
Jacobs i ime. M TheDalles In @ X f ©

OREGON



	Slide 1: True Capacity: Understanding the Current  State of The Dalles WTP
	Slide 3: Background
	Slide 4: The Dalles, Oregon
	Slide 5: The Dalles Water System
	Slide 6: Wicks Water Treatment Plant
	Slide 7: Project Goals
	Slide 8: Wicks WTP Evaluation Overview
	Slide 9: Wicks WTP Evaluation Goals
	Slide 10: Discussed Today
	Slide 11: Filter Evaluation
	Slide 12: Filter Evaluation Overview
	Slide 13: Filter Evaluation Findings – Sieve Analysis
	Slide 14: Filter Evaluation Findings – Floc Retention Analysis
	Slide 15: Filter Evaluation Findings – Backwash Turbidity Profiling
	Slide 16: Filter Evaluation Recommendations
	Slide 18: Capacity Assessment
	Slide 20: Capacity Assessment Goals 
	Slide 21: Capacity Assessment Setup
	Slide 23: Capacity Assessment Raw Water Quality
	Slide 24: Capacity Assessment 1 Results
	Slide 25: Capacity Assessment 1 Results
	Slide 28: Capacity Assessment 2 Results
	Slide 29: Capacity Assessment 2 Results
	Slide 32: Capacity Assessment Summary
	Slide 33: Potential Alternatives
	Slide 35: 6 MGD Expansion
	Slide 36: Site Constraints
	Slide 37: Site Constraints
	Slide 38: Conclusions
	Slide 39: Conclusions
	Slide 40: Acknowledgements
	Slide 41: Thank you!

